PARTS MANUAL
BEN PEARSON PIPE BENDERS

Ben Pearson
Tubemaster

Phone 1-800-558-7808 P.O. Box 27048067
262-673-9440 Hartford, WI 53027 10/98




MB 97 PARTS MANUAL

INDEX
Page #
Bender Schematic 1,2,3,4
Hydraulic Schematic 56
Electrical Schematic 7,8
Motor and Pump 9
Bending Dies 10
Segmented Buick Balls and Chevrolet Flange 11
Segmented Expanders and Flares 12

Solid Die Tooling 13, 14, 15






MB—97 PARTS




MBS7 PARTS LIST 5/31/01

62764 IMAIN FRAME

60747 BUSHING - PIVOT ARM SHAFT

62770 |SUB PLATE BRACKET

61553 |GREASE FITTING

100180 HEX SCR. 1/2 X 1-1/2

100178 |HEX JAM NUT 1/2-13NC

60640 |CARR STR

60642 CARRPIN

60691 |BRONZE BUSHING (REPLACEMENT)

60407 SHOULDER SCREW

60406 |SPRING

60754 |WAY

60753 WAY RETAINER - FRONT

60990 |SHCS 3/8 X 1-3/4

60989 |WAY RETAINER.- REAR

100345 |HFHSL 3/8 X 2-1/2

61042 1.005 SHIM

61043 1.010 SHIM

61873  .020 SHIM

60352 1.030 SHIM

61497 PIVOT ARM CHAIN ASSY

60476 |PIN

100175 ICOTTER PIN

62393 FAB PIVOT ARM LH

62398 FAB PIVOT ARM RH

61350 SHAFT

NI E: 2 P TS TS ETH EVS YN PYS B et ey P T o 3T 1ENT F= 1131 I NG FIRY (00 g O U PR I

60750 KEY

afalalaialalald| e - P2 oIRle RN el alnal s BB s ool ol alalalwl ol Bl ol el

15 60751 RETAINING RING
16 60749 | THRUST WASHER
17 61710 CLAMP ASSY
18 62771 DIAL PLATE
19 100207 |HEX SCREW 1/4-20NC X 3/4 GR5
# 100134 LOCKWASHER 1/4
20 | 60646 DIAL PLATE SCALE
# 100057 |DRIVE SCREW
21 62772 VALVE BRACKET
# 100134 [LOCKWASHER 1/4
22 100238 HFHSL 3/8 X 1
# 100239 |HFHSL 3/8 NUT
23 62773 |POINTER STR
24 62777 POINTER
25 60698 | CONTROL KNOB
26 100196 HEX SCREW 5/16 X 1/2
27 | 100376 |SHOULDER BOLT 5/16 X 18NC X 1/1/4"
28 61501 FRICTION WASHER
29 100047 'WASHER SHOCK ABS




30 100048 |RUBBER WASHER 1

31 100377 |HEX SCREW 1/4 X 50NC X 1-1/4 ]

32 100131 |HEX NUT 1/4-20NC 1

# 60124 | TUBEMASTER DECAL 1

# 62612 |DECAL-HYD PRESSURE 1

# 60297 |COLOR CODE DECAL 2

33 62485 |BASE 1

34 60173 |BOTTOM SUP-FRT 1

35 60618 |IBOTTOM SUP-REAR 1

# 60089 SWIVEL CASTERS - 4 DIA 4
# 100238 HEX FL HD SL SCREW 3/8-16NC X 1 16
# 100239 |HEX FL HD SL NUT 3/8-16 NC 16
I 60616 IDIE STOP - TRAY 2
# 100234 ~HEX FL HS SL SCREW 5/16-18 X 3/4 8

# 100237 |HEX FL HS SL NUT 5/16-18NC 8

# 62157 |TOP TOOL TRAY 1

# 62779 'VISE ASSY 1

36 62787 |BASE STR. - SOLID DIE VISE 1

37 61419 VISE STR. TOP 1

38 61443 |PIN - HOOK PIVOT SOLID DIE 2

39 | 100189 ' COTTER PIN 3/32 X 1 4
I 100141 FLATWASHER 1/2" SAE 3
40 61760 |CLAMP BOLT 1

41 61597 |KNOB 1
K 61800 SWAGE VISE WARNING DECAL 1
__ # _80453 12 X 1-3/4 HHSCREW 2
# 100125 |LOCKWASHER 1/2" MED 2

# 61247 CYL ADAPTER 1

# 62059 ARBOR BOLT 1

# 100266 |HEX JAM NUT - THIN 7/8 X 14NF 1

# 62060 |ADJ BOLT W/ADAPTER ASSY 1

# 62062 ADJNUT 1

# 61780 |DECAL ACME NUT 1
R 61397 |SIGHT GA, ]
# 100108 |10 X 3/8 RD HD SCR. .

# 61779 |SETTING DECAL 1

# 61800 |[CAUTION DECAL 1

# 60653 DECAL - CAUTION 1
T 61095 |SWITCHBOXSTR 1
# 100002 'H SCREW 5/16-18NC X 3/4 GR 5 2

4 100159 |LOCKWASHER 5/16 MED 2

# 60830  SWITCH BOX COVER 1
_# ___1.100091 |RD HD SELF TAP SCREW #10-24NC X 1/2 2
42 62784 CONTROL BOX ASSY 1

43 61950 DIR. CONTROL VALVE 1
T 100312 SHCS 1/4 X 1-1/2 4
N 61101 |STRAIN REL, BUSHING 1




# 61127 |WIRE CONNECTOR BLUE 3
# 60423 |SWAGER SWITCH 1
# 60263 _|RH MACH SCREW 6-32NC X 3/8 2
# 60269 |LOCKWASHER 6-MED 2
# 61101 'STRAIN REL BUSHING 1
# 61102 | CONDUIT LOCK NUT 1
# 60419 SHUT OFF SWITCH 1
# 60420 AUX ACTUATOR 1
# 62785 |GUARD STR 1
# 61101 |STRAIN REL BUSHING 1
# 61102 [CONDUIT LOCK NUT 1
# 62786 |DOB SWITCH - MB79 1
# 100378 'HEX SCREW #8 - 32NC X 1-1/2" 2
# 100171 LOCK WASHER #8 2
# 100104 HEX NUT #8-732 2
# 61101 |STRAIN REL BUSHING 1
# 61102 |CONDUIT LOCK NUT 1
# 61103 |STRAINREL, BUSHING 1
# 61104 |CONDUIT LOCK NUT 1
# 61298 |RELIEF VAVLE 1
# 100059 |HEX SCR 1/4-20NC X 1-3/4 2
# 100134 |LOCK WASHER /4" 2
# 100131 [HEX NUT 1/4 -20NC 2
4477|2447 IMAIN CYLINDER i
45 62444 BACK PRESSURE CYLINDER 1
46 62029 | SWAGE CYLINDER 1
# 100155 [FLATWASHER 5/8" SAE 4
i 100073 |HEX NUT 5/8-18NF 4
# 61299  |MANUAL CONTROL VALVE 1
# 60990 | SHCS 3/8 X 1-3/4 3
# 61330 | SUB PLATE 1
# 100239 |HEX FL HD NUT 378 2
# 60361 |HYDRAULIC OIL 6
# 62249 NAME PLATE 1
# 61376 230 V DECAL 1
# 62182 |BENDER TRAINING FLM 7
# 83423 |WARRANTY CARD 1
# 62504 MANUAL 1
#  NOT SHOWN




OILVINIHOS
INMNVEHAAH Z6—9N

@,@mmf!

\\l\l\
I




HYDRAULIC PARTS LIST — MB97/

REF.| PART PART
NO. | NUMBER! NAME DESCRIPTION QryY
1 161512 | MALE CONNECTOR 1/2 ORB X 7/16 JIC 1
2 60074 | SUCTION HOSE 3/4 1D — 39 LONG 1
3 100123 | HOSE CLAMP 2
4 1100139 | HOSE BARE 3/4 ID HOSE X 3/4 NPT 1
5 161331 [ SUCTION STRAINER 2/4 NPT FEMALE X 1—1/4NPT| 1
6 160368 |90 DEG. MALE ELBOW 9/16—18 ORB X 9/16—18 JIC| 6
7 60053 190 DEG. MALE ELBOW 9/16 JIC X 1/2 NPT 2
8 | 61557 | MALE CONNECIOR 7/16 JIC X 177 NPT 1
9 | 60061 | MALE CONNECTOR 9/16 JIC X 1/2 NPT 1
10161329 | PIPE CROSS 1/2 NPT 2

11100117 | PIPE PLUG 1/2 NPT 7
12161362 | 90 DEG. LONG ELBOW 9/16—18 ORB X 9716 JIC 4
131100026 | PIPE_PLUG (REPLACEMENTS) | 9/16 ORB

1460544 | MALE CONNECTOR 9/16 ORB X 9/16 JIC 4
15161294 | MALE RUN TEE 9/16 ORB X 9/16 JIC 1
1661327 | SWIVEL REDUCER 9/16 ORB X 3/4 JiC 1
17161293 | MALE RUN TEE 3/4 ORB X 3/4 JiC )
18] 61328 | CHECK VALVE 3/4—16 ORB 1
19

20160085 | PRESSURE GAUGE 1/4 NPT STEM 1
21161298 | RELIEF VALVE 1/4 NPT 1
22

2317100037 | MALE CONNECTOR g/16 JiC X 1/4 NPT 1
24162760 | HOSE ASSEMBLY 3/8 1D — 46—3/4" LONG 1
26| 61483 | HOSE ASSEMBLY 3/8 1D — 21—3/4" LONG 2
27162761 | HOSE ASSEMBLY 3/8 1D ~ 37 LONG 1
28] 62758 | HOSE ASSEMBLY 3/8 1D - 42—1/2" LONG 1
29162759 | HOSE ASSEMBLY 3/810 = 14" LONG 1
30162754 | HOSE ASSEMBLY 3/8 1D — 25-1/2" LONG 1
3161558 | HOSE ASSEMBLY 1/410 = 23" LONG 1
2262447 | CYLINDER, MAIN 9/16—18 ORB PORIS ]
33162444 | CYLINDER, BACK PRESSURE 9/16—18 ORB PORIS ]
34162029 | CYLINDER, EXP. SWAGER 9/16—18 ORB PORTS 1
35161299 | VALVE (CROSS) 9/16—18 ORB PORIS 1
36| 61330 | SUB PLATE g/16—18 ORB PORIS ]
37160428 | PUMP ASSEMBLY 1
3862755 | HOSE ASSEMBLY 3/8 1D — 13" LONG 1
39161883 | HOSE ASSEMBLY 3/8 ID — 18=1/2" LONG ]
40162665 | HOSE ASSEMBLY 3/8 ID — 18-34" LONG 1
41162756 | HOSE ASSEMBLY 3/8 1D — 12—1/2" LONG 1
42162757 | HOSE_ASSEMBLY 3/8 ID — 21-1/4" LONG 1




[ =
! i
@ | 1IN,
. t ) 3 w
PO Ar—t 8—-9 O — rlvm.uull_le
xw_ St~ “ z&uﬁ@ h . |
yolh ¢ O e
[~ @ i HOLOM /\
g _ o—t 5 g
«/@ AV 5 Y ¥
1 Ty 1o —
i v Ly
] on | B y
4
by
{ r _
“ o AOCZ 3SWHd | /f6aN
| @ %
_ WITIOH u&@ oﬁl _ “ w &
i QRIS gg
| | eBE
H
;
i
i
VAN )
L4
"
Tt
v ™’ _
L 3
@S| o | m % [
A " z ¢ gEE)Y + VESY & 15
. £4 b _ ﬁ o 169 Qoz 2
st I
& as QWQHL&( ; — z x g ot &l ) ,w Aw mﬂpmm =
e H C & :
i “ wwilfjﬁl; 8 oz 82 owom ?._
o i u.P 5z w.n _.u E3 om o5 Y
“u' _ A _ —n
* — at oV Py
k=) k d ¢ | s
HOIMS “ I 1
M A h! Eamn Py 1 ad
I 4 |
{
groms - — T )
R | — - s
8l :
8 '
£/ “ (1 )
“ ze 1g of 87 9782
. v ig le 9 z
i P K. igdhed
i ;
t
I X @ oawoos 98 98 Q2
108 ¢ _ L
B | i 1 R
i _ v €
) | | e
.E” m br
D ATENGSSY X068 TOHINGD (T




I PHASE WIRING-MB97/230V CONTROL CIRCUIT

CODE PART NAME PART # TERMINAL #

1 CONTROL BOX ASSEMBLY NCLUDES: 61319

2 ~ POWER CORD ASSY 10/3 SO 230" LONG 60316

3 BLACK MC-L1 10 PLUG

4 WHITE C-12 10 PIUG

5 GREEN GROUND 100195
6 PLUG_#60320

8 CORD_(MOTOR} 10/2 30" LONG 60907

9 BLACK HC-TT MOIOR

10 WHITE MC-TZ MOTCR

12 CORD ASSEMBLY ~ BEPTH OF BEND 18/2 SJG 24™ LONG XXXKX

13 WHITE 54-C T1B-3 61505 00071
14 BLACK 24-NG TB-4 61505 00071
15 CORD ASSEMBLY ~ [MIT SWITCH 18/2 SJO 417 1ONG 52750

i6 WHITE S3-C 1B/ 61505 100071
1/ BLACK S3-NCTB-1 61505 100071
18 CORD_ASSEMBLY TR, CONTROL VAVLE 18/4 SJC 46" LONG b62/88

19 WHITE SOL~R] T8-2 100071
20 BLACK SCL-F1TB-5 10007
21 RED S0L-F2 TB-6 0c07
22 SOCKET W/ WIRE ASSEMBLY 62791

23 SOCKET Ki 61773

24 CORD ASSEMBLY — SWAGER 18/2 SJO 80" LONG 62/89

25 BLACK iB-7 S5-P1 100071 100071
28 WHITE K1~1_ So-P2 10001
Z7 WIREASSY 18 GA. ORANGE 177 K19 S2A-NO 61776 60304
28 WIRE ASSY 18 GA. DRANGE 8" Ki-4 T5-27 64775 100071
29 WIRE_ASSY 18 GA. ORANGE 177 K15 SZA~NG 61776 60304
30 WIRE ASSY 18 CA, ORANGE 8™ K1-3 18-5 61775 100071
31 WIRE ASSY 18 GA, CRANGE 8" K1-B _TB-3 61775 00071
32 WIRE ASSY T8 GA. CRANGE 87 KI-A TB-b 61775 00071
33 WIRE ASSY 18 GA. ORANGE 127 K1-7_S2B-NC 61776 60304
34 WIRE ASSY 18 GA. ORANGE 8 Ki-8 TB~3 61775 0007
39 WIRE ASSY 18 GA. ORANGE 8"  S1-C TB-7 60391 60304 0007
36 WIRE ASSY 18 GA. ORANGE 12" S2A-C TB-4 60388 60304 0007
37 WIRE ASSY 18 GA. ORANGE 12"  S2B~C TB-~1 60388 60304 00671
38 WIRE ASSY 18 GA. ORANGE 12"  S2B-NO 1B-7 60388 60304 00071
39 WIRE ASSY 18 GA. ORANGE 8" S8 MC-CL2 0645 0007
40 WIRE ASSY 18 GA. ORANGE 12" S6 TB-1 60360 000G/ 0007
41 WIRE ASSY 18 GA. ORANGE 8"  S6 FUSE 61367 0007 0007
42 WIRE ASSY 18 GA. ORANGE 8" MC-L1 FUSE 60643 00071
43 WIRE_ASSY 18 GA. ORANGE 12" MC-L2 1B-6 60396 00071
44 WIRE ASSY 18 GA. ORANGE 12°  MC-Ci1 TB-7 60596 0007
45 WIRE ASSY 18 GA. ORANGE 12" MC-Ci2 TB-6 60395 0007
46 WIRE ASSY 18 GA. ORANGE 8" SI-NC _TB-4 60391 60304 00071
47 WIRE ASSY 18 GA. ORANGE 8" S1-NO TB-2 60391 60304 0007
48 RELAY K1 631770

49 MICRO SWITCH — REVERSE CONT. Si 60308

50 MICRO SWITCH — FORWARD S2A-528 60309

51 TERMINAL BOARD STRUCTURE 1B 60397

52 POWER SWITCH — FRONT W/ LIGHT Sh 61322

93 FUSE” HOLDER 61324

54 FUSE (1 AMP) 61325

99 MOTOR CONTACTOR ~ 4HP 61888

56 CONTROL VALVE-SOLENOID (DIRECTIONAL) S0L 61950

57 SWAGER SWITCH S5 60423

58 LIMIT CONTROL SWITCH 53 60440

59 EPTH CONTROL SWITCH 54 62786

&0 WIRE NUT - GREY {2 REQUIRED) MOTOR LEADS 60337

61 WIRE NUT — BLUE MOTO 61127

62 MOTOR 10 — 60 H7 - 1750 RPM _4HP 62244




SYS

PART #

MOTOR AND PUMP

PART NAME

o
—

62244

MOTOR 1PH.—230V—4 HP—-1750RPM BALDOR

60425

FLEXIBLE COUPLING ASSEMBLY

60426

ADAPTER

60427

GASKET

60428

PUMP — BARNES

KEY

KEY

100238

HFHSL SCREW — 3/8-16NC X 1 GR.5

100234

HFHSL SCREW -~ 5/16-18NC X 3/4 GR.5 —BARNES PUMP

VWY —

100241

HEX SCREW — 5/16—18NC X 6—1/2 GR.5 — MTE PUMP

Q

100159

LOCK WASHER — 5/16

—
N

100234

HFHSL SCREW 5/16—18NC X 3/4 GR.5

o

100237

HFHSL NUT 5/16-—18NC




BENDING DIES PAGE 10

®

|
Code | Part Number Part Name . %ode Paxt Number Part Name 5
z 2
[ang
1 60876 Radiys Die, 114-3 1 2 61107 Back Shoe, 114-1 2
1 60877 Radius Die, 138-3 1 2 61109 Back Shoe, 138-1 2
1 61260 Radius Die, 138-4 1 Z 61000 Back Shoe, 117-1 e
1 60221 Radius Die, 112-3 1 2 61111 Back Shoe, 158-1 2
1 60227 Radius Die, 112-4 1 2 61001 Back Shoe, 134-1 ?
1 61044 Radius Rie. 158-3 1 2 61007 Back Shoe, 178-1 2
1 RORTE Radius_Die, 158-4 1 2 61003 Back Shoe, 200-1 2
1 61083 Ragius. Die, 158-5 1 2 61086 Back Shoe, 218-1 Z
1 60225 Radius. Die, 134-2 1 2 £1004 Rack Shoe, 214-1 2
1 A07226 Badiug Die,. 134-4 1 2 61116 Back Shoe, 238-1 2
1 60227 Radius Die, 134-5 1 2 61005 Back Shoe, 212-1 2
1 60230 Radius Die, 178-3 1 2 651122 Back Shoe, 234-1 2
1 £0231 Radius Die, 178-4 1 2 61006 Back Shoe, 309-1 2
1 60232 Fadius Die, 178-5 1
1 60235 Radius Die, 200-3 1
1 60238 Radius Die, 200-4 1
1 60237 Radius Die, 200-5 1 3 £1108 Half Shoe, 114-H 1
1 61084 Radius Die. 218-3 1 3 £11140 Half.Shoe, 138-H 1
1 61085 Radius Die, 218-4 1 3 f1014 Hatf Shpe, 117-H 1
1 61062 Radius.Die, 218-5 1. 3 61112 Half Shoe, 158-H 1
1 60240 Radius Die, 214-3 1 3 61015 Half Shoe, 134-H 1
1 60241 Radius Die,.214-4 1. 3 61016 Half Shoe, 178-H i
1 60247 Radius.Die, 214-5 1 3 61017 Half Shoe, 200-H 1
1 651114 Radius Die, 238-4 1 3 61087 Half Shoe, 218-H 1
1 61115 Radius Die, 238-5 1 3 £1018 Half Shoe, 214-H 1
1 650245 Radius Die, 212-4 1 3 51117 Half Shoe, 238-4 1
1 60245 Radius Die, 212-5 1 3 61018 Half Shoe, 212-Y4 1
1 61121 Radius Die, 234-5 1 3 £1123 Half Shoe, 234-H 1
1 61020 1 Radijus Die, 300-5 1
4 518789 Three Quarter Shoe, 114-0 1
4 61880 Three Quarter Shoe, 138-0 P
4 £1008 Three Quarter Shoe. 112-0 1
4 61045 Three Quarter Shoe, 158-0 1
4 61009 Three Quarter Shoe, 134-0 1
4 61010 Three Quarter Shoe, 178-0 )
4 681011 Three Quarter Shoe, 200-0 1
4 61783 Three Quarter Shoe, 218-0 1
4 61012 Three Quavrter. Shoe, 214=0 1
4 61784 Three Quarter Shoe, 23820 1
4 61013 Three Quarter Shoe, 212-0 1
4 62011 Three Quarter Shoe, 234-0 ]
4 02449 Three Ouarter Shoe 300-01 1
|
}
|
|



PAGE 11 SEGMENTED BUICK BALLS
CHEVROLET FLANGE TOOLS

Quantity Required Per Model

Code | Part Number Part Name

1| 51544 Segmented Buick Ball. 2 1
2 [ 61754 Segment, 2 {8)

3 | porRA 0'Ring (2)

<1 [ 61545 segmented Buick Ball, 2-1/4 H
2 1. 61755 Seqment, 2-1/4 (8)

3 | 60257 0'Ring (7]

1 61546 Segmented Buick Ball, 2 1/7 1
2 | 61756 Segment, 2 1/2 (8)

3 160283 0'Ring {2)

4 | 60857 Segmented Cheyrolet Flange Topl, 2 1
5.1 60905 Segment, 2 {8)

6 | 60257 0'Ring {2}

4. A08ART Segmented Chevrolet Flange Tool, 2 1/4 1
Y 60904 Seguent, 2.1/4 (8]

A A0283 1'Ring (2)

# | g1533 Flattening Tgol Structure

# | 61835 0'Rirg Kit - Segmented Tools (Assoried) 1

4 ot Shown




SEGMENTED EXPANDERS AND FLARES PAGE 12

QUANTITY

CODE PART NUMBER . _PARTNAME . BP79
61046 1 Segmented Expander, 1—-1/4 and 1-3/8 !
61060 Segment (6)
60364 | _O'Ring (2) |
61967 Segmenied Expander, 1-1/2 and 1-5/8 ] 1
61968 Segment (8
60364 . O'Ring (2) )
61548 Segmented Expander, 1—-3/4 Thru 2 ] 1
61758 b Segment (8)
60364 QRing (2 e
61549 Segmented Expander, 2~1/8 Thru 2—-1/2 1
61777 Segment  (8)
650366 O'Ring (2) o
61550 Segmented Expander, 2—5/8 Thiu 3
61759 b Begment  (8) .
602586 O'Ring {2 . T I S
61136 Segmented 45 Degree Flare, 1 —1/2 1
61551 _ Segment (&)
60256 O'Ring {2)
51542 Segmented 45 Degree Flare, 1-3/4 &8 1-7/8 — 2-1/4 & 2-3/8 1
61753 _Segment {8)
60256 Q'Ring . .
61778 i Segmented 45 Deqgree Flare, 2 and2—-1/2 1
.__Segment _ (8)
CRing (2 ,
Segmented 45 Degree Flare, 3 S 1
60898 [ Segment  (8)
60363 Q'Ring = . B
60366 Q'Ring {1 ) )
62452 Segmented Expander, 3—1/8 Thru 3-1/2 1
62489 Segment (8
62490 O'Ring (@
xpander, 3—5/8 Thru 4 , O S
{8)
52483 ORing (&
O'Ring ) . - :
1 Reguires Small Arbor #61261 o
NotShown

*
—_

wipisiwiwini=|kiolnisioinis olulniolaisioioiin o= ioino i~ ion=icelino

%D
o]
N
N
©w
I

*




PAGE 13

SOLID DIE TOOLING

Quantigy
Code | Part Number Part Name
*] 650780 Female Ball Joint Tool 1-3/4 And 2 1
*] 6n779 Female Ball Joint Tool 2-1/4 And 2 1/2 1
3*2 61049 Flare 450 and 900 1
3 | 61432 Collet 1-1/4 ?
61431 Collet 1-3/8 7
61430 Collet i-1/2 pd
61429 Collet 1-5/8 2
61428 Collet 1-3/4 2
61427 Coliet 1-7/8 2
51476 Collet ? 2
61425 Collet 2-1/8 2
61424 Coliet 2-1/4 2
61752 Collet 2-3/8 2
i 51423 Collet 2-1/2 2
§ 62227 Collet 3 2
i Must Be Used On 61233 Swager to Operate
62086 Cat Pack (Ball Joint Tooling Pkq.)




SOLID DIE TOOLING

PAGE 14

Quantity
Code | Part Number Part Name
- 62160 1 5/8 Reducer Tool Assembly 1
1 1 - 62161 Reducer Tool 15/8
5 1.-. 61248 Adapter Assembly Includes:
1 - 61311 Hardened Pin 1/4 x 7/8
- 62212 1 3/4 Reducer Taol Assemhly 1
1 1 - 62211 Reducer Tool 1.3/4
5 1 - 61248 Adapter Assembly Includes:
1 - 61311 Hardened Pin 1/4 x 7/8
- 61254 1 7/8 Reducer Tonl Assemhly 1
1 1 - 61255 Reducer Tool 1.7/8
5 1 - 61248 Adapter Assembly. Inciudes:
1 - 61311 Hardened Pin_ 1/4 x 7/8
- 61252 2 Reducer Tgol Assembly 1
1 1 - 61253 Reducer Tool 2
5 1 - 61248 Adapter Assembly Includes:
1 - €1311 Hardened Pin 1/6 x 7/8
- 61250 2 1/4 Reducer Tool Assembly 1
1 1 - 61251 Reducer Tool 2.1/4
5 1 - 61248 Adapter Assembly Includes:
1 - $1311 Hardened Pin 1/4 % 7/8
- 62233 2 1/2 Reducer Tool Assembly 1
1 1 -~ 62230 2 1/2 Reducer Tool
5 1 - 617248 Adapter Assembly. Includes:
' 1 - 61311 Hardened Pin 1/4 % 7/8
- 62232 2 3/4 Reducer Tool Assembly ]
1 1 - 62228 Reducer Tool 2 3/4
5 1 - 61248 Adapter Assembly Includes:
1 - 61311 Hardened Pin__ 1/4 x 7/8
- 61258 1 1/2 & 2 Super Flange Tool Assembly Tncludes: 1
2 1 - 61259 Super Flange Tool 1 1/2 & 2
4 1 - 81256 Flange Extension Assembly Includes:
1. -.61311 Hardened Pin _1/4 x 7/3
- 61792 1 3/4 & 2 1/4 Super Flange Tool Assembly ]
2 1 -~ 61794 Super Flange Tool 1 3/4 & 2 1/4
4 1 - 61266 Flance Extension Assemhly Tncluydes:
' .- 61311 Hardened Pin 1/4.x 7/8
3 61247 Adapter (Use w/All Aboye.Parts) 1




PAGE 15

SOLID DIE TOOLING

’ Quantity
Code | Part Number Part Name -
o
1 61245 1 1/4 Swager Die Assembly - Includes: 1
1 - 61311 Hardened Pin 1/ x 7/8
1 161243 1 3/8 Swager Die Assembly - Includes: 1
1 - 61311 Hardened Pin 1/4 x 7/8
1161241 1 1/2 Swager Die Assembly - Includes: 1
, 1 - 61311 Hardened Pin 1/4 % 7/8
1 161239 1 5/8 Swager Die Assembly - Includes: 1
1 - 61311 Hardened Pin /6 x 7/8
1 161237 1.3/4 Swager Die Assembly - Includes: 1
1 - 61314 Hardened Pin /4 x 1 1/4
1161235 1 7/8 Swager Die Assembly - Includes: 1
1 - 61314 Hardened Pin 1/4 x 1 1/4
2 161233 2 Swager Die Assembly Includes.: 1
1 - 61314 Hardened Pin 1/4 x 1.1/4
1 161506 2 1/8 Swager Die Assembly Includes: 1
1 - 61317 Hardened Pin 1/4 x 1 3/4
1 161231 2 1/4 Swager Die Assembly - Includes: 1
1.=.61317 Hardened Pin 1/4 x 1. 3/4
1 161750 2 3/8 Swager Die Assembly - Includes: 1
1 - 61317 Hardened Pin 1/4 x 1 3/4
1 161229 2.1/2.5 i ly - Includes; 1
1 - 61317 Hardened. Pin 1/ x 1 3/4
1 162231 3" Swager Die Assembly - Includes: 1
_ 1 - 61317 Hardened Pin 1/4 % 1 .3/4
3162216 Header Collector Tool Assembly 1
1 - 62217 Header Collector Tool
2 - 61318 Groove Pin 2
¥ (61247 Adapter (Use w/Al1l_Above Parts) 1
# NOT SHOWN







